
10/03/07ECN 541A

Tel: 888-800-3691

BARRIER SYSTEMS
180 River Road

Rio Vista, CA 94571

www.barriersystemsinc.com

8/16/10ECN 1546B

01/27/12ECN 1806C

05/02/13ECN 2067D

3/19/15ECN 2643E

 6'-3" 

21 7/16"

63 1/4"
43 1/2"

5X

68 1/8"

 27 9/16"  3 1/8" MAX 

8X SHEAR BOLTS
P/O ITEM 6

8X SHEAR BOLTS
P/O ITEM 2

DETAIL 'D'

1

DETAIL 'C'

BETWEEN POSTS. (THERE IS NO TORQUE
REQUIREMENT FOR THE CABLES)

TIGHTEN CABLE ASSEMBLIES UNTIL 
THEY ARE NO VISIBLY SAGGING

ENSURE THAT HEX NUTS P/O ITEM 7
ARE ON INSIDE OF GUARDRAIL PANEL.

END OF GUARDRAIL PANEL AS SHOWN.

ARE AWAY FROM TRAFFIC SIDE.
ENSURE THAT HEX NUTS P/O ITEM 7

DETAIL 'B 1'

ATTACH SLIDER BRACKET P/O ITEM 1 TO 1 SLIDE GUARDRAIL PANEL P/O ITEM 1 OVER END OF
GUARDRAIL 1 SECURE IN PLACE USING HARDWARE
PROVIDED. ENSURE THAT HEX NUTS P/O ITEM 7 ARE
ON TRAFFIC SIDE.

OF THE POST.

WHEN DRIVING STEEL POST, ENSURE THAT A DRIVING
CAP WITH TIMBER OR PLASTIC INSERT IS USED TO 
PREVENT DAMAGE TO THE GALVANIZING TO THE TOP

3

NOTES: UNLESS OTHERWISE SPECIFIED

SYSTEM TO BE INSTALLED PER MANUFACTURER1.
SPECIFICATIONS.

ONLY TIGHTEN THE CABLE ASSEMBLIES USING THE NUTS2.
AT THE CABLE BRACKET (SEE DETAIL 'D'). DO NOT TIGHTEN
THE CABLES AT THE FRONT OF THE GROUND ANCHOR.

X-TENSION MEDIAN GUARDRAIL TERMINAL

SYSTEM, STEEL POST WITH WOOD

SHEET
1 OF 1

REV.

E

A

B

C

D

A

B

C

D

1234

1234Doc. B100108

TITLE

XTMTSS2
DWG NO.SIZE

B
1:50

SCALE
REV ECN# DATE

BLOCKOUTS, STD

APPR'D BY:

PROHIBITED.

10/01/07

DRAWN BY:

10/01/07

APPR'D DATE:

DIMENSIONS ARE IN INCHES.

DRAWN DATE:

AEM

APPROVALS

1/16
PERMISSION OF BARRIER SYSTEMS INC. IS

GAD

IN PART OR WHOLE WITHOUT THE WRITTEN

DO NOT SCALE DRAWING

TOLERANCES ARE:

.010

DRAWING IS THE SOLE PROPERTY OF

FRACTIONS
1/2

UNLESS OTHERWISE SPECIFIED
2014 BARRIER SYSTEMS INC.

.03

THE INFORMATION CONTAINED IN THIS

BARRIER SYSTEMS INC. ANY REPRODUCTION

.XXX = 

Y14.5-1994

THIRD ANGLE PROJECTION

© 

DECIMAL
.XX = 

ANGLES

INTERPRET DIMENSIONS AND
TOLERANCES PER ASME 

La
st
 S
a
v
e
d
 b
y
: 
n
v
o
e
lt
e
; 
F
ri
d
a
y
, 
M
a
rc
h
 2
0
, 
2
0
1
5
 9
:0
4
:5
4
 A
MREF. G.L.

POST 2

SOIL ANCHOR
POST 1

DETAIL 'A 2'

BEGIN STANDARD HIGHWAY

POST 3POST 4POST 5

3

POST 6

2X 5/8 WASHER

4

1X 5/8-11 HEX NUT.

W-BEAM GUARDRAIL.

1

1X BOLT 5/8-11 X 8" L.

3

 6'-3"  6'-3"  6'-3"  6'-3"  6'-3" 

WELDMENT).

2X GUARDRAIL PANEL P/O ITEM 8

PASS THROUGH UPPER HOLE IN IMPACT HEAD

(THIS SIDE ONLY)
ARE ON TRAFFIC SIDE

ON THIS SIDE
SEE DETAIL 'D'

SEE DETAIL 'B 1 & B 2'

CABLE ASSEMBLIES

5X TIMBER BLOCKOUT P/O ITEM 8

SEE DETAIL 'C'

5

SEE DETAIL 'A 1 & A 2'

(REPEAT FOR SECOND CABLE ASSEMBLY TO
OUT THE BACK SIDE OF THE IMPACT HEAD.

RADIUS PANEL P/O ITEM 8

3X GUARDRAIL PANEL
P/O ITEM 3.

4X POST & 5X BLOCKOUT P/O ITEM 3
SECURE IN PLACE USING ITEM 3

PASS CABLE ASSEMBLY UNDER THE STEEL
STRAP ON THE GROUND STRUT AND FORWARD

THROUGH THE HOLES AT FRONT END OF
GROUND STRUT. THEN PASS CABLE ASSEMBLY

THROUGH LOWER HOLE IN IMPACT HEAD
WELDMENT AND THROUGH FRICTION PLATE AND

8

ENSURE THAT HEX NUTS

10 5

SQUARE WASHER ON THIS SIDE

DETAIL 'A 1'

BOLT 5/8-11 X 1 1/2" L.
P/O ITEM 2

2

1

SLIDER PANEL OVER GUARDRAIL 2.
REATTACH ANGLE BRACKET. COUNTER CLOCKWISE UNTIL IS COMPLETELY

NO BLOCKOUT AT POST 1.

USING 4X BOLTS P/O ITEM 2 ON SIDE OF

USE BLOCKOUTS TO HOLD BOTH

WHEN SLIDING GUARDRAIL 1 WITH
REMOVE ANGLE BRACKET

4X RIVET NYLON PUSH

POST 1.
IT TO THE GUARDRAIL PANEL AND
HEAD WELDMENTS WILE BOLTING

6AGAINST LOCKING MECHANISM, SECURE IN PLACE

TREE P/O ITEM 6

USING A PRY BAR TURN FRICTION PLATE P/O ITEM 1

IMPACT HEAD WELDMENT.

1

5

DETAIL 'B 2'

SLIDER PANEL ON TRAFFIC SIDE
SLIDER BRACKET ON INSIDE OF
GUARDRAIL PANEL.

ITEM PART NO DESCRIPTION QTY UOM

1 K070201 X-Tension Terminal Component K 1 EACH
2 K070202 X-Tension Hardware Kit, GT, St 1 EACH
3 K070209 X-Tension GT Guardrail Compone 1 EACH
4 B061100 I-BEAM POST, MIDDLE, X350 rev 1 EACH
5 K070213 X-Tension Median Terminal Comp 1 EACH

6 K070212 X-Tension Hardware Kit, MT, St 1 EACH
7 K070216 X-Tension System Hardware Kit, 1 EACH
8 K070219 X-Tension MT Guardrail Compone 1 EACH
9 MANXT1 X-TENSION Installation Manual 1 EACH
10 B070805 WASHER, SQUARE, METRIC & US 1 EACH


